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MR DA

Machine Frame & Miscellaneous Cover Components

3 = .

F = # = % R Name of part = % ix

Ref.No. | Part No. QTY Remark
A-1 10052014 B X IER Front Shaft sleeve plate 1
A-2 10010292 SM15/64"x28424T | Screw SM15/64"x28 2
A-3 10050168 HEZIH Tank cover gasket 1
A-4 10050169 Wi HEE Tank cover 1
A-5 10009988 7.8%x13.5%x1. 3% [F Washer 7.8x13.5%1.3 1
A-6 10009991 SM5/16"x 2482 £T Screw SM5/16"x25 1
A-7 10052301 B, 2% [E AR Wire holder 1
A-8 10010899 SM3/16"x284& 4T Screw SM3/16"%x28 1
A-9 10052302 2% R 1R Wire holder 1
A-10 10004611 SM3/16"x 2842 £T Screw SM3/16"%x28 9
A-11 10051330 JRIR 4 Bed screw stud 2
A-12 10002840 2x541%] Rivet 2x5 2
A-13 10041059 p=R=g ) Nubering card 1
A-14 10040969 S Rubber plug 1
A-15 10051431 S RERZAH Bobbin thread tension ASM. 1
A-16 10009576 B E Rubber plug 1
A-17 10008938 HE Oil window 1
A-18 10008939 19x3 OFZ &l O-ring 19x3 1
A-19 10050423 SM9/64"x 4082 5T Screw SM9/64"%x40 2
A-20 10011149 L) T] Thread cutter 1
A-21 * g4k 52 Bobbin wider ASM. 1
A-22 10008773 IR % Rubber ring 1
A-23 10004380 SM3/16"x328Z £T Screw SM3/16"%x32 3
A-24 10014082 LTI E Thread take-up lever cover 1
A-25 10008972 SM3/16"x 2882 5] Screw SM3/16"%x28 12
A-26 20019350 BEER Side plate 1
A-27 10052026 EERE Side plate gasket 1
A-28 10052992 T iR Thread guide plate 1
A-29 10008943 E Yk Rubber plug 2
A-30 10008942 BIRE Rubber plug 2
A-31 10041529 SM3/16"x 2842 5] Screw SM3/16"x28 1
A-32 * EiR Face plate gasket 1
A-33 * R Face plate 1
A-34 10008977 BIRE Rubber plug 2
A-35 10040996 k5 A Arm thread guide left 1
A-36 10008973 SM11/64"x404Z §T Screw SM11/64"x40 2
A-37 10013706 HE MR ER 14 Push plate ASM. 1
A-38 10053850 £ IR Needle plate 1
A-39 10012463 SM11/64"x4082 5] Screw SM11/64"x40 1
A-40 10009005 SM11/64"x4082 5] Screw SM11/64"x40 1
A-41 10008940 y=¥5%7) Arm thread guide right 1
A-42 10004374 SM11/64"x4082 §T Screw SM11/64"x40 2
A-43 10004373 PRAZES A Ruler plate 1
A-44 10051703 bR EE Upper thread take-up device ASM. 1
A-45 10008934 SM3/16"x2842 §] Screw SM3/16"x28 2
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b, BRE AN

Main Shaft & Thread Take-up Cover Components

e N

F = # = % R Name of part = % ix

Ref.No. | Part No. QTY Remark
B-1 10008886 12.2x0.8 OF![F O-ring 12.2x0.8 1
B-2 10052729 L% Main shaft 1
B-3 10010065 SM1/4"x 4048 4T Screw SM1/4"x40 2
B-4 10010082 SM9/32"x 2818 4T Screw SM9/32"x28 1
B-5 10008850 AT Eh AR Counter weight 1
B-6 10010534 9.2x2.40% & 0O-ring 9.2x2.4 1
B-7 10010545 SM9/32"x 2812 4T Screw SM9/32"x28 1
B-8 10053352 FHBTHE Shaft sleeve 1
B-9 10012062 SM11/64"x40424T | Screw SM11/64"x40 2
B-10 10004472 KT R Driving wheel 1
B-11 10013448 30%13.83h %} Oil seal 30x13.8 1
B-12 10040992 LiRimE Shaft sleeve 1
B-13 10005020 SM1/4"x 4042 T Screw SM1/4"x40 2
B-14 10051571 LI E Thrust collar 1
B-15 10052723 LtEME Shaft sleeve 1
B-16 10052728 45%13.55h %t Oil seal 45%x13.5 1
B-17 10043231 BX iR Coupling 2
B-18 10011803 M5 x 642 £] Screw M5x6 4
B-19 10043233 B R R Washer 1
B-20 10002436 63%2.65 O%! & O-ring 63x2.65 1
B-21 10052995 Bl Motor 1
B-22 10006157 M5IZ 4T 48 1 Screw M5 ASM. 4
B-23 10002436 M5 x 82 £] Screw M5x8 2
B-24 10054357 LaEn Head wheel ASM. 1
B-25 10010083 SM15/64"x28484T | Screw SM15/64"x28 1
B-26 10052994 PR AT LA Thread take-up lever ASM. 1
B-27 10054365 SHBRAH 1
B-28 10043360 SM11/64"x40424T | Screw SM11/64"x40 3
B-29 10010587 BERE Rubber plug 1
B-30 10053132 T EHHE Shaft sleeve 1
B-31 10052735 AT EEM Needle bar holder 1
B-32 10030286 SM9/64"x 4048 4T Screw SM9/64"x40 1
B-33 10008955 HAFTHE Shaft sleeve 1
B-34 10005943 HHTHMELZN Needle bar thread guide 1
B-35 10029605 A Needle bar 1
B-36 10013181 EIRa B VRS F2N Needle bar thread guide 1
B-37 10013182 SM1/8"x 4048 4T Screw SM1/8"x40 1
B-38 10034917 DBx1 14## §t Needle DBx1 14# 1
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REMSEY

Hang Lifter & Tension Release Components

Ry = .

F = # = % R Name of part = % ix

Ref.No. | PartNo. QTY Remark
C-1 10052532 JE B LR Presser foot ASM. 1
C-2 10010650 SM9/64"x 4082 5] Screw SM9/64"x40 1
C-3 10010646 E#F Presser bar 1
c-4 10014118 EFHE Shaft sleeve 1
C-5 10011457 EFBHE Oil protector cover 1
C-6 10000325 M6 x 842 §T Screw M6x8 1
C-7 10039365 EFSZ Presser guide bar bracket 1
C-8 10004439 BAESF Presser guide bar 1
C-9 10004473 BEME Spring 1
C-10 10051429 B & 2 Nut 1
C-11 10051428 B EARET Screw 1
C-12 10051433 B EARET A Screw ASM. 1
C-13 10010027 3.68x1.78 Of2 & O-ring 3.68x1.78 2
C-14 10039373 A 2 TRUAR 38 Pin 1
C-15 10009074 M4 x 442 £T Screw M4x4 2
C-16 10051244 6.2x15x2. 78 Gasket 6.2x15x2.7 1
c-17 10051168 [E BV AR Lifting lever 1
Cc-18 10010016 SM9/64"x4082 5T Screw SM9/64"x40 1
c-19 10051430 & B4R F Hand lifter 1
C-20 10050190 ERIRF O 4 | Hand lifter CAM ASM, 1
c-21 10013038 5x0.874E Closing ring 5x0.8 2
C-22 10039374 PR AL $H Pin 1
C-23 10052046 ERAREIRELE Spring 1
C-24 10039823 Zik4 Presser bar thread guide 1
C-25 10037578 NG KA Tension release supporting pin 1
C-26 10053384 2x1.8 0RV[E O-ring 2x1.8 1
C-27 10053484 17x1 OJF O-ring 17x1 1
C-28 10053473 A 2% B B £ Electronmagnetic 1
C-29 10002896 M4 x 542 4T Screw M4x5 1
C-30 10010678 SM15/64"x2882%] | Screw SM15/64"x28 1
C-31 10053259 Phikse & Spring 1
C-32 10037581 R IRET Screw 1
C-33 10051910 iR R Lock plate 1
C-34 10010399 SM3/32"x564Z §T Screw SM3/32"x56 2
C-35 10005489 T2kt Thread tension disk 2
C-36 10004625 N2 Thread tension disk presser 1
C-37 10004176 HE Spring 1
C-38 10004199 Sk IR Rotating stopper 1
C-39 10051457 F NS A L AN Thread tension nut 1
C-40 10010651 SM3/16"x3242 T Screw SM3/16"x32 2
C-41 10053854 & E BRI AT Lifting lever connecting rod 1
C-42 10053578 EES Rubber plug 1
C-43 10009205 B Spring 1
C-44 10051828 & JE B 5 AT 4T Lifting lever link 1
C-45 10010652 & AT AT S 4R 5T Screw 1
C-46 10050667 4 [ B T3 4F Connecting rod vertical 1
C-47 10053351 fRH=E Oil shield 2
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REMSEY

Hang Lifter & Tension Release Components

Ry = .

F = # = % R Name of part = % ix

Ref.No. | Part No. QTY Remark
C-48 10051176 BB TRAF Lifting mandril 1
C-49 10040990 T&E Cable sleeve 1
C-50 10051708 & & B L SR Electromagnetic 1
C-51 10053527 B & El TE Wire holder 1
C-52 10000134 M5x 1042 £T Screw M5x10 4
C-53 10002975 M3 x6HZ £T Screw M3x6 2
C-54 10052808 BRI2B R BA=|EM | Cover 1
C-55 10052527 P42 Bh 71 1% R 88 Force sensor cluster 1
C-56 10051700 BRIERELR 14 Knee pressing rod bracket ASM. 1
C-57 10054287 SM3/16"*x 2882 5] Screw SM3/16"x28 L=20 1
C-58 10054531 SM3/16"x284Z £T Screw SM3/16"x28 L=12 1
C-59 10051622 SR EK 1R 5 58 Ball retainer 1
C-60 10051704 Wk Iron shot 1
C-61 10052525 1% 57 B X Megnet 1
C-62 10052526 IR R IR Aluminum ring 1
C-63 10003153 M5 x 542 £T Screw M5x5 2
C-64 10052524 2% 57 B K 28 1 Megnet ASM. 1
C-65 10003229 15x1 . 5¥4E Closing ring 15x1.5 2
C-66 10051174 A FE B R AR Crank 1
C-67 10003890 M6x3.242 & Nut M6x3.2 3
C-68 10054545 M6 x 2482 £T Screw M6x24 2
C-69 10051614 MGHZ §T Screw M6 1
C-70 10051175 SENE Spring 1
C-71 10051178 & & B4 Knee pressing shaft 1
C-72 10051169 BRYNIFER G Knee pressing rod ASM. 1
C-73 10002613 M8x208% 12 Bolt M8x20 1
C-74 10003896 B ERI R IE L Connection 1
C-75 10002610 M8x 1042 & Bolt M8x10 1
C-76 10002562 RIEMBATZLAH | Connection ASM. 1
C-77 10052479 BN Knee pressing rod 1
C-78 10003894 SM15/64"x2842%] | Screw SM15/64"x28 1
C-79 10003897 BT Connection 1
C-80 10003900 EYNAT R Knee pressing plate rubber 1
C-81 10003891 R Knee pressing plate 1
C-82 10004223 BRI Knee pressing cover 1
C-83 10052476 BYFFEBH Knee pressing rod ASM. 1
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Q&AM
Hook Of Driving Shaft Components

3 = 3

F = # = % R Name of part = % x

Ref.No. | Part No. QTY Remark
D-1 10006924 R=E Bobbin case 1
D-2 10025484 [ Bobbin 1
D-3 * HER Hook 1
D-4 10011101 SM11/64"x40824](-D4) | Screw SM11/64"x40 (-D4) 1
10052410 SM11/64"x40424T(-D4S) | Screw SM11/64"x40 (-D4S) 1
D-5 10031260 W8 E L $4(-D4) Positioning finger (-D4) 1
10052408 MEHR E L $4(-D4S) | Positioning finger (-D4S) 1
D-6 10013029 7.94x12x3.55 & Oil sealing 7.94x12x3.5 2
D-7 10040984 THBIHE Bearing Shaft sleeve 1
D-8 10014503 7.94x22x6.55H 1 Oil sealing 7.94x22x6.5 1
D-9 10013128 SM11/64"x40%24T | Screw SM11/64"x40 1
D-10 10053633 HhATER Bearing baffle 1
D-11 10026221 6901-ZZ_BOM4H & Bearing 1
D-12 10000458 HE AR b 3 % 44 Bearing sleeve 1
D-13 10013590 SM11/64"x4082%] | Screw SM11/64"x40 2
D-14 10052812 4B Thrust collar 2
D-15 10012062 SM11/64"x4042%] | Screw SM11/64"x40 4
D-16 10041546 TiEHE Bearing Shaft sleeve 1
D-17 10013538 SM15/64"x2842%] | Screw SM15/64"x28 1
D-18 10003794 16x1.8 OF & O-ring 16x1.8 1
D-19 10010064 TAHBR IR ET Screw 1
D-20 10010063 3 Oil wick 1
D-21 10041001 T Hook driving shaft 1
D-22 10010062 Tigigse Gear 1
D-23 10010065 SM1/4"x4082 4T Screw SM1/4"x40 8
D-24 10002561 T4 <4 5 50 40 14 Gear ASM. 1
D-25 10010029 BT K Gear 1
D-26 10002509 BT KGR EH | GearASM. 1
D-27 10007235 BT HE Shaft sleeve 1
D-28 10051572 3 Upright shaft 1
D-29 10010058 HE Thrust collar 1
D-30 10010059 SM11/64"x40484T | Screw SM11/64"x40 2
D-31 10052730 R4 FihE Shaft sleeve 1
D-32 10039610 SM3/16"x 2842 %] Screw SM3/16"x28 1
D-33 10003937 Eg:i kg o it Gear 1
D-34 10002560 B EeREH | Gear ASM. 1
D-35 10010056 LHiEE Gear 1
D-36 10002445 LS E Gear ASM. 1
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ER AR

Feed Mechanism Components

3 = 3

F = # = % R Name of part = % x

Ref.No. | Part No. QTY Remark
E-1 10010090 13.8x 134 B Closing ring 13.8x1 1
E-2 10010902 15x23x 2% [ Washer 15x23x2 2
E-3 10040977 AT HMBIHME Shaft sleeve 1
E-4 10010542 =1 Closing ring 2
E-5 10038073 SM1/4" %4082 4T Screw SM1/4"x40 4
E-6 10040985 & oF 4 Feed driving shaft 1
E-7 10012536 14.72x22xT5mE Oil seal 14.72x22x7 2
E-8 10050164 ERATHE Shaft sleeve 1
E-9 10052043 ERE P E Shaft sleeve 1
E-10 10003232 12x1. 244 B Closing ring 12x1.2 1
E-11 10040983 ey SR Feed rocker shaft 1
E-12 10004440 TR EE Rl $H Pin 1
E-13 10004474 oF 28 i Feed bar driving crank 1
E-14 10010074 SM11/64"x4082%] | Screw SM11/64"x40 1
E-15 10004993 SM3/16"x 2812 %] Screw SM3/16"x28 1
E-16 20019012 FREH Feed bar ASM. 1
E-17 10010099 SM1/8"x 443247 Screw SM1/8"x44 2
E-18 10052531 PR Feed dog 1
E-19 10010100 A IF X i 4R Crank 1
E-20 10004628 SM11/64"x4032%] | Screw SM11/64"x40 1
E-21 10010095 SM3/16"x 2842 %] Screw SM3/16"x28 2
E-22 10010086 8 7F FR Bh iR Crank 1
E-23 10052944 BRFWMEE Shaftsleeve 1
E-24 10054363 BB E Rubber plug 2
E-25 10004475 SM9/32"x 2842 £} Nut SM9/32"x28 1
E-26 10051856 SM9/32"x 2812 ] Screw SM9/32"x28 1
E-27 10010084 BT EF Connecting rod 1
E-28 10010089 18.5x1.2#4 & Closing ring 18.5x1.2 1
E-29 10010092 SM1/4"x 408247 Screw SM1/4"x40 2
E-30 10010115 ERMRD R Feed drive eccentric cam 1
E-31 10010072 X RLEF Connecting rod 1
E-32 10010098 ERMR L E R Thrust cover 1
E-33 10010643 SM9/64"x4042 5] Screw SM9/64"x40 2
E-34 10010069 & R} % FF £ Pin 1
E-35 10010071 SM9/64"x 4048 4T Screw SM9/64"x40 1
E-36 10010068 E R B Long link 2
E-37 10010075 E R IR ER Short link 2
E-38 10010076 I Y Crank 1
E-39 10010096 I Y B A £ Pin 1
E-40 10013015 SM11/64"x4082%] | Screw SM11/64"x40 1
E-41 10040989 AFHMEE Shaft sleeve 1
E-42 10010087 TR AN E R Pin 2
E-43 10050387 ERHERNIREELE | Feed adjusting ASM. 1
E-44 10010197 SM9/64" <4082 4T Screw SM9/64"x40 2
E-45 10010678 SM15/64"x2842%] | Screw SM15/64"x28 2
E-46 10041003 BlsEHRME Shaftsleeve 1
E-47 10040965 BEh B 421X 04k Automated reverse feed shaft 1
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ER AR

Feed Mechanism Components

3 = 3

F = # = % R Name of part = % x

Ref.No. | Part No. QTY Remark
E-48 10009654 6x 134 & Closing ring 6x1 1
E-49 10010932 8.2x14.2x 181 & Washer 8.2x14.2x1 1
E-50 10013029 7.94x12x3. 55 & Oil seal 7.94x12x3.5 1
E-51 10040966 ElsEshATE Shaftsleeve 1
E-52 10040974 ERERMELAS | Pin 1
E-53 10006281 10x1.8 OFZ & O-ring 10x1.8 1
E-54 10040997 {35 B EAT R B Spring 1
E-55 10007800 3x5HE Vitta 3x5 1
E-56 10051074 R & EEIRET Screw 1
E-57 10010370 SM11/64'x4082 8 | Nut SM11/64'x40 1
E-58 10026886 18] 32 R4 E AT 4 Pin 1
E-59 10051073 133 R E A Feed adjust rod 1
E-60 10010649 5.1x0.644 & Closing ring 5.1x0.6 2
E-61 10051742 SM9/64" %4042 4] Screw SM9/64"x40 2
E-62 10008848 ERAT RS Feed regulator 1
E-63 10008956 EROATRME Shaft sleeve 1
E-64 10010238 BT SR 4K IB4T | Screw 1
E-65 10008975 BIRE Rubber plug 1
E-66 10051621 MRS E L& Spring 1
E-67 10010240 9.2x2.7 O. O-ring 9.2x2.7 1
E-68 10036738 ERHE TR Screw 1
E-69 10013869 HESAHIE Spring 1
E-70 10051619 BE$H I Eh 55 Pin 1
E-71 10051578 WESH LE B A 4R 1 Arresting disc ASM. 1
E-72 10051615 ey SNl il Feed dial 1
E-73 10051845 SM3/16"x 2842 4T Screw SM3/16"x28 1
E-74 10010237 180 325 by B Spring 1
E-75 10051180 R [E 7E R Plate 1
E-76 10050422 SM15/64"x28425] | Screw SM15/64"x28 2
E-77 10010287 18032 %4 i 4 4 Pin 1
E-78 10039853 18 2% 1L il 4 Reverse feed crank 1
E-79 10009008 M6x 1682 5T Screw M6x16 1
E-80 10014119 BN HEmE Shaft sleeve 1
E-81 10008827 18 1% 1) 4 Reverse feed shaft 1
E-82 20008375 82X R F Reverse feed control lever 1
E-83 10010243 7.8x2 O [ O-ring 7.8x2 1
E-84 10040504 M6 £T Screw M6 2
E-85 10050706 PREOIAZETE Rubber sleeve 1
E-86 10050707 BR L 32 §T Screw 1
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512 57 4R 14 (-D4)
Thread Trimmer Components (-D4)
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512 57 4R 14 (-D4)
Thread Trimmer Components (-D4)

5 = .

F = # = % R Name of part = % x

Ref.No. | PartNo. QTY Remark
F-1 10011421 E7] Fixed knife 1
F-2 10011422 SM9/64"x4082 5] Screw SM9/64"x40 1
F-3 10024496 SM1/8"x4042 5T Screw SM1/8"x40 1
F-4 10011584 Sk eE Dispart 1
F-5 10013154 9x4.5x0.88 & Washer 9x4.5x0.8 1
F-6 10014474 SM11/64"x4082 £T Screw SM11/64"x40 1
F-7 10011514 SM11/64"x4082 §T Screw SM11/64"x40 2
F-8 10011577 J] 5 E #F Knife shaft crack rod 1
F-9 10009626 M3x4. 3542 5] Screw M3x4.35 3
F-10 10013026 TIBREW Knife holder 1
F-11 10050165 FIDIES Round knife bracket 1
F-12 10011578 SM11/64" x4 042 £ Nut SM11/64"x40 1
F-13 10011494 7] Round knife 1
F-14 10011588 SM11/64"x 4082 £T Screw SM11/64"x40 2
F-15 10010736 IR Thread trimmer cam 1
F-16 10023739 B3 hE Cam collar 1
F-17 10013465 SM1/4"x 4082 £T Screw SM1/4"x40 2
F-18 10052403 ) 4 IR 5 #h iR Trimming crank 1
F-19 10008863 SM3/16"x324Z$] Screw SM3/16"x32 1
F-20 10011580 h 7% LE T 3R Block 1
F-21 10008865 15.3x21x 18 [F Washer 15.3x21x1 1
F-22 10011649 HIRE L& Spring 1
F-23 10051577 I E=S Shaft sleeve 1
F-24 10012062 SM11/64"x4082 £T Screw SM11/64"x40 1
F-25 10011630 mhiRMIE & Short bushing 1
F-26 10008866 1J] 71 3K Ty Bl 4% % Trimming crank shaft 1
F-27 10014196 36 5 0 55 Spring cover 1
F-28 10008812 o E Spring 1
F-29 10011686 Y4k s B iR 2B 14 Trimming cam crank ASM. 1
F-30 10008862 SM1/4"x 4042 T Screw SM1/4"x40 1
F-31 10054362 171 7] OR T 4 2B 1 Trimming shaft ASM. 1
F-32 10009654 6x 144 E Closing ring 6x1 1
F-33 10003031 8.4x16x1.6% & Washer 8.4x16x1.6 1
F-34 10011650 8.2x15x 28 ] Washer 8.2x15x2 1
F-35 10050154 BY 4% F B K 4H 1 Thread trimmer solenoid ASM. 1
F-36 10054384 538 & B[ Washer 5 2
F-37 10011605 SM1/4" %2842 5T Screw SM1/4"x28 2
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Thread Trimmer Components (-D4S)
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512k 5 4R (-D4S)
Thread Trimmer Components (-D4S)

A S

F = # = % R Name of part = % x

Ref.No. | Part No. QTY Remark
F-1 10052404 [E & FE Retainer plate 1
F-2 10053199 SM11/64"x4082 £T Screw SM11/64"x40 2
F-3 10053193 B®E Washer 1
F-4 10011422 SM9/64"x4082 £T Screw SM9/64"x40 1
F-5 10052407 B24T Screw 1
F-6 10051912 E7T] Fixed knife 1
F-7 10052405 TR Slider 1
F-8 10053192 16x9x 18 1 Washer 16x9x1 1
F-9 10052837 IXEH AR Driver board 1
F-10 10052406 SM11/64"x4 042 £T Screw SM11/64"x40 1
F-11 10052836 Dk Dispart 1
F-12 10013154 9x4.5x0. 8 K Washer 9x4.5%0. 8 1
F-13 10014474 SM11/64" %4082 £T Screw SM11/64"x40 1
F-14 10052403 ) 4 IR = 1 1R Trimming crank 1
F-15 10011580 R LE TR Block 1
F-16 10051917 hi R 4B Pull plate ASM. 1
F-17 10002881 M4 x 842 £T Screw M4x8 1
F-18 10048386 SM3/16"x328Z £T Screw SM3/16"x32 1
F-19 10052409 SM11/64"x4082 £T Screw SM11/64"x40 1
F-20 10011514 SM11/64"x4 042 §T Screw SM11/64"x40 2
F-21 10011577 TIHEF Knife shaft crack rod 1
F-22 10054362 | ¥171UR % Trimming shaft 1
F-23 10009654 6x 134 [ Closing ring 6x1 1
F-24 10003031 8.4x16x1.61 & Washer 8.4x16%1.6 1
F-25 10011650 8.2x15x 2 & Washer 8.2x15%2 1
F-26 10011605 SM1/4"x 2842 £T Screw SM1/4"x28 2
F-27 10054384 3 HE Washer 2
F-28 10050154 BY 2% B i BR 4H 1 Thread trimmer solenoid ASM. 1
F-29 10009626 M3x4. 3582 %4T Screw M3x4. 35 3
F-30 10013026 TIZRER Knife holder 1
F-31 10052030 wh7T] Round knife 1
F-32 10011588 SM11/64" %4082 £T Screw SM11/64"x40 2
F-33 10050165 IES Round knife bracket 1
F-34 10011578 SM11/64"x4 042 £ Nut SM11/64"x40 1
F-35 10013465 SM1/4" <4042 T Screw SM1/4"x40 2
F-36 10023739 EIES ALty Cam washer 1
F-37 10010736 ISk Thread trimmer cam 1
F-38 10014196 MRS Spring cover 1
F-39 10008812 5 Spring 1
F-40 10008862 SM1/4"x 4082 §] Screw SM1/4"x40 1
F-41 10011686 PO EmEH | Trimming cam crank ASM. 1
F-42 10008866 Y1 71 5% = il 4% 4 Trimming crank shaft 1
F-43 10011630 BHiRHIEEE Short bushing 1
F-44 10051577 &HE Shaft sleeve 1
F-45 10012062 SM11/64"x 4082 £T Screw SM11/64"x40 1
F-46 10053110 R & 1 & Spring 1
F-47 10008865 8.2x15x 2 & Washer 8.2x15%2 1
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BRI R
Lubrication Components

A S

F = # = % R Name of part = % x

Ref.No. | PartNo. QTY Remark
G-1 10008977 B2 Rubber plug 1
G-2 10050156 HE Oil box 1
G-3 10051706 SHEREFXLEMGH | Oilmass annunciator ASM. 1
G-4 10053851 PA1.6 %642 5T Screw PA1.6%6 2
G-5 10010240 9.2x2.70# 0O-ring 9.2x2.7 1
G-6 10008783 SM5/16"x 2442 5T Screw SM5/16"x24 1
G-7 10008972 SM3/16"x 2842 £T Screw SM3/16"x28 3
G-8 10012160 R Clamp 9
G-9 10052811 HEESL Oil connection 3
G-10 10007800 3x5HE Oil tube 3x5 6
G-11 10052045 HE Plunger 3
G-12 10014386 HEE Spring 3
G-13 10014461 6.5x2 Of &l O-ring 6.5%2 2
G-14 10013025 SM1/16"x 2442 T Screw SM1/16"x24 2
G-15 10052049 R T ERET Screw 1
G-16 10012606 4.5x2 Of2 & O-ring 4.5%2 1
G-17 10052050 mEEL Oil connection 1
G-18 10010797 SM9/64"x408Z £T Screw SM9/64"x40 1
G-19 10052015 HmEELER Oil connection holder 1
G-20 10000468 M ik Oil connection 1
G-21 10052013 i B ST R Oil pipe bracket 1
G-22 10014477 SM3/16"x 2842 £T Screw SM3/16"x28 2
G-23 10052044 MEEL Oil connection 1
G-24 10051081 T EIRET Screw 1
G-25 10051079 EE Spring 1
G-26 10051080 HE Plunger 1
G-27 10052731 =] i B 2k Oil connection 1
G-28 10052732 HEE R Plunger holder 1
G-29 10000098 SM3/16"x 2842 £T Screw SM3/16"x28 2
G-30 10052810 | #4m= Oil drip pan 1
G-31 10053704 SHE Tubing buckle 1
G-32 10008934 SM3/16"x284Z £T Screw SM3/16"x28 1
G-33 10042077 EH R Oil felt presser 1
G-34 10053465 EZ¥ Wool felt 1
G-35 10053466 EX Wool felt 1
G-36 10009118 EREAEYE Indicator ASM. 1
G-37 10008980 | 1.4x23 0[] O-ring 1.4x23 1
G-38 10052048 AR 4R Oil pointer ASM. 1
G-39 10051592 EZE Wool felt 1
G-40 10051595 EHER Felt pressure plate 1
G-41 10042077 SM11/64" <4082 §T Screw SM11/64"x40 1
G-42 10009556 M4 x 742 £T Screw M4x7 1
G-43 10051594 EHEWR Felt pressure plate 1
G-44 10051593 E3# Wool felt 1
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Drive-by-wire Components

A S
F = # = % R Name of part = % x
Ref.No. | PartNo. QTY Remark

H-1 10039460 B F Je sk 28 Electromagnet tension disk 1

H-2 10005204 M4 x 632 £T Screw M4x6 1

H-3 10010899 SM3/16"x288Z £T Screw SM3/16"x28 1

H-4 10035172 B4k E iR Cord holder 2

H-5 10031556 K&K Cord holder 1

H-6 10008934 SM3/16"x 2842 £T Screw SM3/16"x28 1

H-7 10011168 4.8x11.6x1.63 & Washer 4.8x11.6x1.6 1

H-8 10052993 HL Sk KT BB Led lamp ASM. 1

H-9 10042942 EfR iR & Cable 1

H-10 10042945 BE AR EAT LR 4 Pedal control rod ASM. 1

H-11 10049837 M54Z£T Screw M5 3

H-12 10012080 M4 x 2042 £T Screw M4x20 1

H-13 10006115 5.3x9x 18 [ Washer 5.3x9x1 1

H-14 * HiEFE Controll box 1

H-15 10031424 ¥R 4R 1 Pedal unit ASM. 1

H-16 10051173 S PR ah 4 Crank ASM. 1

H-17 10004611 SM3/16"x 2842 5] Screw SM3/16"x28 1

H-18 10051241 Bl 4E BB R k4B 15 Backstitch electromagnet ASM. 1

H-19 10051620 EIsE R Sk E Washer 1

H-20 10054287 SM3/16"x 2882 £T Screw SM3/16"x28 1
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Components Of Thread-running Stand

; = N
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark

I-1 10007130 R B Thread stand ASM. 1

1-2 10004282 BEE Column cap 2

1-3 10004293 % FIEE Column pipe(upper) 1

1-4 10002953 M5HZ £ Nut M5 6

I-5 10003022 55 # [ Washer 5 4

1-6 10003301 M5x 1482 £T Screw M5x14 3

-7 10004285 H&EEE Thread guide bushing 2

1-8 10004289 H&E Thread guide pipe 2

1-9 10004298 Nabugs Thread hanger(upper) 1

1-10 10004286 EER Column pipe connector 1

1-11 10004291 RETEE Column pipe(lower) 1

1-12 10003312 M5x308% £T Screw M5x30 1

1-13 10004284 Tt 2% 52 Thread hanger(lower) 1

1-14 10004288 4 Spool pin 2

I-15 10004287 LB IBR E R Spool cushion 2

1-16 10004281 e R Spool mat 2

1-17 10004299 %2 Spool seat disc 2

1-18 10003077 558 25 ] Washer 5 2

1-19 10004290 16x30x 1.5 [F Washer 16x30x1.5 2

1-20 10004295 16.5%27.5x 3 [F Washer 16.5x27.5x%3 2

1-21 10002985 M 1642 & Nut M16 1
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Auxiliaries
Wy = 2
F = # = % R Name of part = % x
Ref.No. | Part No. QTY Remark
J-1 10008323 ST4.2x2042 4T Screw ST 4.2x20 6
J-2 10054672 ST3.5x3242%] Screw ST 3.5x32 4
J-3 10054673 R E Fan protective cover 1
J-4 10054470 X & Fan 1
J-5 10051332 HE Oil reservoir 1
J-6 10051652 [E] 3 & [E] 2E 3k Holder 1
J-7 10051707 M E S Scavenging felt 1
J-8 10051651 =] 5 5 [ AR Scavenging felt holder 1
J-9 10003185 ST2.2x6.542%T Screw ST2.2x6.5 2
J-10 10054910 B 2k e 4H 14 Wire clamp ASM. 1
J-11 * k= Head cover 1
J-12 10010995 hi2 22 7] Screw driver 1
J-13 10025484 it Bobbin 3
J-14 10004455 piiE] Oil box 1
J-15 10050425 G = Head pole 1
J-16 10034917 DBx1 14## %t Needle DBx1 14# 3
J-17 10011041 M EE SRR Head connecting hook socket 2
J-18 10003889 B FEET Nail 8
J-19 10004466 Lk E R B Head connecting hook 2
J-20 10051245 R Oil reservoir cushion 2
J-21 10051246 MRS Oil reservoir seat 2
J-22 10054706 IR A Oil bottle ASM. 1
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